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Declaration

1.This test report (including copy) is invalid if it is without the “Test Stamp”.

2. The partial copy of this test report is invalid. '

3. This test report is invalid without all the signatures of the chief surveyor, auditor and approver.

4. This test report is invalid if it is with any altering and rasure.

5. The test results shown this test report relate only to the received samples provided by the client.

6. In China, if this test report without CMA identification, it indicates that the data and results are only for the

internal reference, no any social proof effect.

Guilin CEMT Technology Co., Ltd.
Electrical Materials Quality Supervision and Testing Center of Machinery Industry of China

Address: No.8 Dongcheng Road, Qixing District, Guilin City, Guangxi, China
PC: 541004
Tel: (0086) 773-5603029. 5888294, 5888408 Fax: (0086) 773-5603029

E-mail: postmaster@cemt.org.cn http: // www. cemt.org.cn
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TEST REPORT

7 i A FR 34TFE AT FEAR
Name of sample 347F Epoxy Glass'Cloth Laminated Sheet
e B Ak B
Type Specifications
HE 2 A/H A B .

Lot and/or Manufacture | — Fipn —

No. Trademark
TULEE B LG RIERAH

k. VCAAIUT T BE X BERE2 S

JIUJIANG XINXING INSULATION MATERIAL CO..LTD

ZHLEAr Add:No.2.Lianxi Road,Lianxi District,Jiujiang City,Jiangxi Province,China
Client 332005

BX & N\/Contact: 3%7)l|#/Xunhua Luo

1%/ Tel: (0086)18970279478

HR#E/E-mail: 8160890@qq.com

AP ELAT
Manufacturer

PLEAR B RAE ST R R BN, CEMTARIEIE SEZHE 7 SR A0S B IR o . 33 244 0 (30 32 B4 ) T4
The above information and samples are provided and confirmed by the client. CEMT shall notbe responsible for verifying the
accuracy, appropriateness and/or completeness of the information‘provided by the client.

POMRRRIRS A it R ) 540 RRE Standard sample

Received sample status
B H 5EAH

Received sample date 2023-05.38 Test completion date 2023-06-15
R i GB/T1303.2-2009% /etc.

Testmethod

Tl 2518/ Test conclusions:
KSR, 1N 25 STE.,

A sample of the ptoduct was tested, and the test results are only given the measuréd values.

=R B

Issue Date:

/'
EXT T }&" W ﬂ/ﬁﬁ it ¥
Chief surveyor: ‘ﬂ\] -& Auditgr: ’ Approved:by:

VAR 1 T
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7% b 4 FF/Name of sample : 347F %8 35 3575 )2 E#R/347F Epoxy Glass Cloth Laminated Sheét

F 5
Item

9 4 BE /T H
Property

H A
Unit

R

Requirement

o 45 R

Test result

o 7 vk
Test method

HEHERESHBEE (EF,
S QCT

Flexural strength perpendicular to
laminations(Normality,MD)

MPa

510

TEHE S HRE (I55C+
2°C, YA

Flexural strength perpendicular to
laminations(155°C+2°C,MD)

MPa

261

AT JE LR 32 B v o o
Ck H s )

Charpy impact strength parallel to

laminations (Notched, MD)

kJ/m?

PLEGRE (M)
Tensile strength(MD)

MPa

445

EHERBSEE (90C+
2°C, 25#ZREERMT, 205
I IE , 025mm/®7Smm E £E
L)

Electric strength perpendicular to
laminations (at 90°C+2"C in 25#
transformer oil,20s step-by-step
test, O25mm/P75mm cylindrical
electrode)

kV/mm

21.2

FATEAEFEE (90C+
2°C, 25#RAFMF, 20sF
ZItE, ©130mm/®130mmF
R D

Breakdown voltage parallel to
laminations(at 90’'€=+2°C in 25#
transformer 0il,20s step-by-step
test,®130mm/®130mm plate
electrode)

kV

15.0

X EEZE (1IMHz)
Relative Permittivity(1MHz)

4.60

MG R (HEREM, HER
[B] BE25mm )

Insulation resistance(Taper pin
electrodes,and the electrode
spacing is 25.0 mm)

4.1x1013

GB/T 1303.2-2009
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77 il 4 FF/Name of sample : 347F & 3 3877 |2 JEAR/347F Epoxy Glass Cloth Laminated Sheet
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FF5 o 4 RE /T H B =R RIS S 77 vk
Item Property Unit Requirement Test result Test method
HBEZHEIE @RK240J5, 4
A%, HEKIEEE25mm)
9 msulat19n r‘e51stance(A.fter 24h 0 . 1 75%7013
immersion in water, using-taper
pin electrodes,and the electrode
spacing is 25.0 mm)
FHEC RRILIE S (CTIT7S) GB/T 1303.2-2009
10 |Comparative tracking — = CI1175
index(CTII75)
B s | =
11 Density g/cm 1.83
VN E TS % B v
Flammability(Verticalimethod) Class
GB/T 1303.6-2009
: M R 58 7 v
Lb A
i3 [HEBE N 4 7377 The methods
Adhesion strength . ¢
specifiedin
GB/T 1303.6-2009
BRAEZEE (DSCHE)
14 |Glass transition temperature(DSC T - 167 GB/T 22567-2008
method)
A E/Remark:

I BSTERERAASBERBRENEE A (1.03241.05) mm;
The thickness of the specimens fordtem 5“Electric strength perpendicular to laminations” test are
(1.03~1.05)mm.
2. FOMSFATR M g R BRI B MR ST A (100.08~100.14)“mm (KD x (25.04~
25.06) mm (%) x (10.51~10.53) mm (J&) , HMRKEEEHN (25.04~25.06) mm;
The sizes of the specimens for Item 6 “Breakdown voltage parallel €0 laminations”test are (100.08~
100.14)mm (length)x(25.04~25.06)mm (width)*(10.51~10.53)mm (thickness). And the electrode
spacing is (25.04+°25.06)mm.
3. BI2TUMBRYE (BES ~RERAER TR (12.7612.85) mm (%)% (1.27~1.33) mm
(&) ;
The sizes of the specimens forItem 12“Flammability(Vertical method)” test are (12.76~
12.85)mm(width)*(1.27~1.33)mm(thickness).
4y SRISTUR & BB IR O R TR (25:00~25.09) mmx (25.11~25.21) mmx(10.43~
10.50) mm;
The sizes of the specimens for Item 13“Adhesion strength” test are  (25.00~25.09) mmx (25.11~
25.21) mmx (10:43~10.50) mm.




CEMY

Ne: 202303186 11 | 58 6 T/ page 6 of 11

oAl =t
TEST REPORT

7 b 4 Hf/Name of sample : 347F 48 3% 5 45 J2 JE 4 /34 7F Epoxy Glass Cloth Laminated Sheef

Fs For il 4 BE /T H LN R RIS Ao 77 2%
Item Property Unit Requirement Test result Test method
S RIEEER AL LEI~E11,

The pictures of the tests and curves are shown in Fig.1~=Fig.11.
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Fig.1  Flexural strength perpendicular tolaminations test
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F’:nn/’féﬁ(/Name of sample : 347F¥f EI AT 2 EAR/347R Epoxy Glass Cloth Lamlnated Sheet

2 PRERMIRMEEE RO, AR KR
Fig.2  Charpy lmpact strength parallel to lammatlons (N otched,MD) test

PR B A
Fig.3  Tensile strength test

2£87T™
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7% i 4 - /Name of sample : 347FFF (8585 /2 FEA7/347F Bpoxy Glass Cloth Laminated Sheet

2 SRR

Fig.4 Electric strength perpendicular to laminationié test

Bs FTERRG T EERR

Fig.5 Breakdown voltage parallel to laminations test
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7% il % FR/Name of sample : 347FH (747 /2 [ #/347F Epoxy Glass Cloth Laminated Sheet

Ble MXTHEAR (IMHz) Kk
Fig.6 = Relative Permittivity(1MHz) test

R B KEITHLEY

K7 AR RR

Fig.7  Insulation resistance test
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i‘innZﬁ(/Name of sample : 347F3W %ﬁ%ﬁ = E’Fﬁ/347F Epoxy Glass Cloth Larmnated Sheet

ms AL HURALIES (CTD H%
Fig.8 Comparatlve trackmg 1n@%x(CTD test

S Ee b ER )RS
,;"-Fig.9 Flammability(Vertical method) test
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7 44 FR/Name of sample : 34 7TFEFEFFE AT 2 £ 4)/347F Bpoxy Glass Cloth Laminated Sheet
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1o HEmERAR
Fig.10  Adhesion strength test
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Fig.11  Glass transition temperature(DSC method)

PLF 25 H/End of report



